





96-D Allen Boulevard  
 Farmingdale, New York 11735-5626 USA  
 Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956  
 e-mail: testing@govmark.com

Received:06/02/2016 Completed:06/06/2016 Letter: B MB P.O.#: Test Report #: 3-13650-0-

Client's Identification Style: Ultratex Blockout + S335. Content: Polyester. End Use: Banners

Tested For: **Kylie Schleicher** Key Test: CAN/ULC-S109-14 Large Flame Test 395  
 Ultraflex Systems Inc. Single Sheet  
 1578 Sussex Tpk., Bldg. #4 Tel: 1-(973)-627-8608 Ext:  
 Randolph, NJ 07869 Fax: 1-( )- -

RESULTS:	Specimen #	Surface Flaming** (seconds)	Flaming Drip (seconds)	Damaged Length (mm)
Length:	1	0.0	0.0	160
	2	0.0	0.6	170
	3	0.0	0.0	50
	4	2.0	0.0	90
	5	0.0	0.0	110
Width:	6	0.0	0.0	40
	7	0.0	0.0	30
	8	0.0	0.0	50
	9	0.0	0.0	180
	10	0.0	0.0	45

REMARKS: None.


ACCEPTANCE CRITERIA:	Surface Flaming (seconds)	Flaming Drip (seconds)	Damaged Length
Maximum Average:	**	Not specified	Not specified
Maximum Individual Specimen:	**	2.0	250 mm

(\*\* Surface Flaming values are required to be reported after removal of the 120 seconds igniting flame; however, these values are not required to be factored into determination of acceptance.)

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:

Complies;  Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

  
 Ms. Phyllis Pettit

AUTHORIZED SIGNATURE  
 GOVMARK  
 /pm /km

JUN 09 2016